DECENTRALIZED SURFACE WATER TREATMENT:
ISSUES AND CHALLENGES

A thesis submitted towards partial fulfilment of
the requirements for the degree of
Master of Engineering in
Water Resources and Hydraulic Engineering
Course affiliated to Faculty of Engineering & Technology
Jadavpur University

Submitted by

GANESH GHOSH
EXAMINATION ROLL NO -M6WRP19007

Under the guidance of
Prof. (Dr.) Arunabha Majumder
Emeritus Professor
School Of Water Resources Engineering,
Jadavpur University

&

Prof. ( Dr.) Pankaj Kumar Roy
Professor
School Of Water Resources Engineering,
Jadavpur University

School of Water Resources Engineering
M. E. (Water Resources & Hydraulic Engineering)
Course affiliated to
Faculty of Engineering and Technology
[...]
TESTED BARASAT POND WATERFROM PASC

HIM BANGA VIGYAN MANCHA ON 14.05.19

1. pH -- 8.32 778 | 7.11 7.11 7.11 7.11 | No Relaxation

2. TDS mg/I 90 87 70 70 70 70 200

3. Arsenic mg/l 0.01 0.005 | BDL |BDL |BDL |BDL | 0.01

4. T-hardness | mg/l 52 52 52 52 52 52 600

5. iron mg/| 0.058 | 0.058 | 0.058 | 0.058 | 0.058 | 0.058 | 1.0

6. Manganese. | mg/I 1.0

7. Turbidity. ntu 766 |184 |063 |003 |0.63 |[075 |5

8. Total per - - - - - - No Relaxation
coliform 100ml.

10. | Faecal per - - - - - - No Relaxation
coliform 100ml.

TESTED FROM BIJOYGARH P. H. E. LABORATORY BY JADAVPUR POND WATER ON 12.05.19

1. pH -- 8.08 | 78.17 No Relaxation

2. TDS mg/I 1472 | 1386 200

3. Arsenic mg/I BDL | BDL 0.01

4. T-hardness | mg/l BDL | BDL 600

5. iron mg/I 0.014 | BDL 1.0

6. Manganese. | mg/I 1.0

7. Turbidity. ntu 2.59 01.63 5

8. Total per 146 20 No Relaxation
coliform 100ml.

10. | Faecal per 5 2 No Relaxation
coliform 100ml.

A=Raw water sample, and B= Treated water sample

Based on available above result , we can concluded the soil made Filter maintain well
function, for domestic level water treatment.

105




5.4.5 FILTERING CAPACITY:-

1. For material mixing ratio (1:2:4) by weight, i.e. 1=River sand, 2=Rice husk and
4=paddy soil.

(a) 1*%. trial on12.01.19 for 8 litre water filtering time taken 9 hrs. and 20 min.
Filter rate = 8/9.33=0.86 litre/hr.

(b) 2" trial,on 20.02.19 for 8 litre water filtering time taken 10 hrs. and 30 min.
Filter rate = 8/10.5=0.76 litre/hr.

(c) 3rd. trial,on29.01.19 for 8 litre water filtering time taken 11 hrs. and 15 min.
Filter rate = 8/11.15=0.71 litre/hr.

2. For material mixing ratio (1:2:5)by weight, i.e. 1=River sand, 2=Rice husk and
5=paddy soil.

(a) 1%, Trial on14.01.19 for 8 litre water filtering time taken 9 hrs. and 30 min.
Filter rate = 8/9.33=0.84 litre/hr.

(b) 2", trial,on 22.01.19 for 8 litre water filtering time taken 10 hrs. and 15 min.
Filter rate = 8/10.5=0.78 litre/hr.

(c) 3rd. trial,on 09.02.19 for 8 litre water filtering time taken 11 hrs. and 40min.
Filter rate = 8/11.15=0.68 litre/hr.

3. For material mixing ratio (2:3:5)by weight, i.e. 2=River sand, 3=Rice husk and
5=paddy soil.

(a) 1*. Trial on15.02.19 for 8 litre water filtering time taken 7 hrs. and 30 min.
Filter rate = 8/7.5=1.07 litre/hr.

(b) 2" trial, on 28.02.19 for 8 litre water filtering time taken 8 hrs. and 25 min.
Filter rate = 8/8.41=0.95litre/hr.

(c) 3rd trial, on 03.04.19 for 8 litre water filtering time taken 9 hrs. and 10min.

Filter rate = 8/9.163=0.871 litre/hr.

106



CHAPTER-5.5

Howrah WTP (Eastern Railway)

107






In Brief Process of Purification:-

One complete water treatment plant requires the following process starting from the
source of water up tothe distribution zone

(1) Intake work including pumping plant.

(1) Plain sedimentation.

(1i1) Sedimentation with coagulation .

(iv) Filtration.

(v) Miscellaneous treatment plant.

(vi) Disinfection

(vii) Clear water reservoir.

(viii) Pumps for pumping the water in service reservoirs (if elevated)

(ix)  Elevated or underground service reservoir.

The following points should be kept in mind while giving layout of any treatment
plant:

(1) All the plant should be located in order of sequence, so that water from one
process should directly go into next process.

(1) If possible all the plants should be located at such elevations that water should
flow from one plant to next under its force of gravity only.

(1ii) All the treatment units should be arranged insuch a way that minimum area is
required , it will also insure economy inits cost.

(iv) Sufficient area should be occupied for future extension, inthe beginning.

(v) Staff quarters and office should also be provided near the treatment plants, so
that operators can watch the plants easily.

(vi) The site of treatment plant should be very neat and give very good aesthetic
appearance.

108



The Treatment processes directly depend on the impurities present in water. For
removing various types of impurities the following treatment process are used.

Impurity Process used for removal
1 Floating matters as leaves, dead animals etc. Screening
2 Suspended impurities as silt, clay, sand etc. Plain sedimentation
3 Fine suspended matter. Sedimentation coagulation
4 Micro-organism and colloidal matters. Filtration
5 Dissolved gases, tastes and odours. Aeration and chemical treatment
7 Pathogenic bacteria Disinfection

The character and degree of treatment will directly depend upon the nature of water
or indirectly on the source. The water of surface sources generally contains large
amount of impurities therefore, they will require all the treatments stated above.
Mostly screens are fixed in the intake works, therefore , itis not necessary to have
separate screening plant. Sometimes the water of lakes or impounding reservoirs are
free from suspended matter, therefore it will require filtration and disinfection only.
Ground waters which are usually clear may require only disinfections and chemical
treatment for the removal of pathogens, iron removal , softening etc. Sometimes ground
water contains dissolved hydrogen sulphide which gives very bad odour, and require

its removal .

The following points should be kept in mind while giving layout of any treatment
plant:

(i) All the plant should be located in order of sequence, so that water from one
process should directly go into next process.

(i) If possible all the plants should be located at such elevations that water should
flow from one plant to next under its force of gravity only.

(iii) All the treatment units should be arranged insuch a way that minimum area is
required , it will also insure economy inits cost.

(iv) Sufficient area should be occupied for future extension, inthe beginning.

(v) Staff quarters and office should also be provided near the treatment plants, so
that operators can watch the plants easily.

(vi) The site of treatment plant should be very neat and give very good aesthetic
appearance.

109




-
Wil

£
“REeR

P““\‘Qllz 1

a. Howrah WTP ( Eastern Railway)/ Source-Ganga river Water.

b. Layout Plan

C. 3D-VIEW OF HOWRAH WTP-E.RLY .- Figure-5.5.1(a+b+c)

110



WEST BENGAL S
| DISYRICY -

B,
M ot 10 S 3

[Frorerors o mavnamms s

»z

HAORA
DISTRICT

MEDINIPUR
Major Road
- Railway
------- District Boundary
- = — - State Boundary
e River
Map not to Scale

—
Copyright © 2012 www.ma
(Updated on 7th August 201

Figure-5.5.2

111



a.Hooghly river intake for Howrah WTP/E.Rly.

b. Sedimentation Pond- Figure-5.5.3(a+b)

112



Two no's adjacent reservoir one of its raw water mixed with alum & another one is
sedimentation reservoir.

Intake of raw water Figure-5.5.4

113



CLARIFIER N0 4
cAPRCITY-16000 LITRE i g

UNIT -1

PRESSURE FILTER
CAPACITY- 4;8000 LITRE PER HOUR

IINIT-\'

f“f. PL
|

CLARIFIERY -

Pressure filter(HWH-WTP) Figure-5.5.5

114



Table5.5.1

LABORATORY TESTING REPORT

TYPE OF WATER:-TREATED

TESTED FROM:-JADAVPUR UNIVERSITY LABORATORY.

SAMPLE COLLECTED FROM:-HOWRAH WATER TREATMENT PLANT /E.Rly.

DATE:-4.02.2019

Sl SUBSTANCES/PA DESIRABLE PERMISSI METHO TESTED REMARK
NO. RAMETERS LIMIT BLE DOLOGY RESULT
LIMIT
. PHYSICAL PARAMETERS :-
1. COLOUR.
2. ODOUR.
3. TASTE.
4, PH. 6.5-8.5 No Electrometric | 6.92
relaxation
5. DISSOLVED 500 2000 Electrometric | 395
SOLIDS, mg/l
. GENERAL PARAMETERS:-
6. TURBIDITY, NTU
7. IRON, (as FE) mg/l 1.0 .No Photometric | 0.035
relaxation
8. MANGANESE, mg/I
9. TOTALHARDNESS

(as CaCo3) mg/l

C.TOXIC SUBSTANCES:-

10.

ARSENIC mg/I

D.BACTERIOLOGICAL QUALITY:-

11. TOTAL OLIFORM
Per 100 ml.

2. FECAL OLIFORM
Per 100 ml.

115




Table 5.5.2

LABORATORY TESTING REPORT

TYPE OF WATER:-TREATED

TESTED FROM:-JADAVPUR UNIVERSITY LABORATORY.

SAMPLE COLLECTED FROM:-HOWRAH WATER TREATMENT PLANT /E.Rly.

DATE:-12.02.2019

Sl SUBSTANCES/PA DESIRABLE PERMISSI METHO TESTED REMARK
NO. RAMETERS LIMIT BLE DOLOGY RESULT
LIMIT
. PHYSICAL PARAMETERS :-
1. COLOUR.
2. ODOUR.
3. TASTE.
4. PH. 6.5-8.5 No Electrometric | 6.85
relaxation
5. DISSOLVED 500 2000 Electrometric | 356
SOLIDS, mg/l
. GENERAL PARAMETERS:-
6. TURBIDITY, NTU
7. IRON, (as FE) mg/I 1.0 .No Photometric | .02
relaxation

MANGANESE, mg/l

TOTALHARDNESS
(‘as CaCo3) mg/I

C.TOXIC SUBSTANCES:-

10.

ARSENIC mg/l

D.BACTERIOLOGICAL QUALITY:-

11.

TOTAL OLIFORM
Per 100 ml.

FECAL OLIFORM
Per 100 ml.

116




Table 5.5.3

LABORATORY TESTING REPORT

TYPE OF WATER:-TREATED
TESTED FROM:-JADAVPUR UNIVERSITY LABORATORY.
SAMPLE COLLECTED FROM:-HOWRAH WATER TREATMENT PLANT /E.Rly.

DATE:-12.03.2019

DESIRABLE PERMISSIBLE
LIMIT LIMIT
pH 6.5t0 8.5 NO RELAXATION
IRON 0.3 mg/l 0.3mg/l
TOTAL | 200mg/l 600mg/I
HARDNESS
ARSENIC | 0.01mg/I 0.05mg/I
TC 0/100ml
FC 0/100ml

Sample Details HOWRAH WATER TREATMENT PLANT /E.Rly.

TOTAL
SL. NO | SOURCE | P" IRON HARDNESS | As(mg/l) | TC FC
(mgll) (mg/l)
1 AFTER 7.24 0.027 325 BDL <2 <2
FILTER
2 TANK 6.86 0.1453 264 BDL <2 <2

117




CHAPTER-5.6

CHITPURWATER TREATMENT PLANT/(E.Rly)

118






k Ganga River #
Y chlorination
clanfloculator

sand filter

[ Jehlorination

disinfection chamber ‘ ‘

storage of purified water
PR ER

Booster pumping station

CHITPUR E.RLY. WATER TREATMENT PLANT (2.5 MGD)

CLARRIFIER -Figure-5.6.1

119



BANGLADESH

) Oreweg Water Do D i
Belur Rater Q”mm Ny SEAL LANE
VIVEKANANDA  Trestent
COLON Ny y }
;B e
: g COSSIPORE o, SIROTURANOA ’M
, L N NOONGOLA
e ; e X BASTI SETH BAGAN
VIVEKANANDA * o \ > SURER MA
7, ROLONT X * PAIKPARA | i R 4,41
SANID COLONY COLONY.
fii. MOIRABAGAN
OB i BLOCK A
wmdesgroond Resesver £OUTTA DAGAN @ cury son b
; ] ¢
Eavten Rai W o !
GHUSURI emrmunlnm TALA - i e ™
A ] ch Fe a8 HOYSING { 0
3 ur atei st BANGUR
£ aton ety e wrp 0 o TETULTALA Al
3 & n[!‘"w!! L1 s .
{
4 s Tl SAKTINAGAR a8
e o nae™ !X( ) e L] [ARegschn Metio South
;" g BELGACHIA Dum Dum
/ } e \ LAKE TOWN
frtih BrBA
NDHAGHAT Pasy
L4 195 N
. e PRt et GHOSHPARA
ABARI Y /
¥ u T RISHI 4
< KUMARTULI
4 AUROBINDA
i il GOLONY SREEB‘!’(UMI
e 0 @ " = . ; ; AD BLOG
S KSHINDARI
\ "";"""" flokan @ ronaun ezt MUcHIBAZER B ]
Marketing Graups feT=m ¥ L A
LT R 0 ¢
AHIRITOLA ’ v 9‘4‘»‘:‘(‘.».. USTARANDA AC BLOCY
- wete Gt oo o yvd +
GOURI BARI H
y Q""un‘ g BLOCK-S AB BLOCK o e
A ] Mgy OARJIPARA B o 5
! 2 ey S vATH ROl A % B LT P U S

Figure-5.6.2

120




. cun e

‘A<’
"Rfsmlqgn PLACE’

Chitpur WTP ( Eastern Railway)/ Source-Hooghly river Water

5.6.1 Introduction:-

The Treatment processes directly depend on the impurities present in water. For

removing various types of impurities the following treatment process are used.

Impurity Process used for removal
1 Floating matters as leaves, dead animals etc. Screening
2 Suspended impurities as silt, clay, sand etc. Plain sedimentation
3 Fine suspended matter. Sedimentation coagulation
4 Micro-organism and colloidal matters. Filtration
5 Dissolved gases, tastes and odours. Aeration and chemical treatment
6 Softening Permutit method
7 Pathogenic bacteria Disinfection

The character and degree of treatment will directly depend upon the nature of water
or indirectly on the source. The water of surface sources generally contains large
amount of impurities therefore, they will require all the treatments stated above.
Mostly screens are fixed in the intake works, therefore , itis not necessary to have
separate screening plant. Sometimes the water of lakes or impounding reservoirs are
free from suspended matter, therefore it will require filtration and disinfection only.
Ground waters which are usually clear may require only disinfections and chemical

121




treatment for the removal of pathogens, iron removal , softening etc. Sometimes ground
water contains dissolved hydrogen sulphide which gives very bad odour, and require

its removal .

5.6.2 Process Of Purification:-

« Drinking water sources are subject to contamination and require appropriate treatment
to remove disease-causing agents. Public drinking water systems use various methods
of water treatment to provide safe drinking water for their communities. Today, the
most common steps in water treatment used by community water systems (mainly
surface water treatment) include: Coagulation and Flocculation
Coagulation and flocculation are often the first steps in water treatment. Chemicals
with a positive charge are added to the water. The positive charge of these chemicals
neutralizes the negative charge of dirt and other dissolved particles in the water. When
this occurs, the particles bind with the chemicals and form larger particles, called floc.

e Sedimentation
During sedimentation, floc settles to the bottom of the water supply, due to its weight.
This settling process is called sedimentation.

 Filtration
Once the floc has settled to the bottom of the water supply, the clear water on top will
pass through filters of varying compositions (sand, gravel, and charcoal) and pore
sizes, in order to remove dissolved particles, such as dust, parasites, bacteria, viruses,
and chemicals.

« Disinfection

After the water has been filtered, a disinfectant (for example, chlorine, chloramines) may be
added in order to kill any remaining parasites, bacteria, and viruses, and to protect the water

from germs when it is piped to homes and businesses.

Disinfection .

Water may be treated differently in different communities depending on the quality of the
water that enters the treatment plant. Typically, surface water requires more treatment and
filtration than ground water because lakes, rivers, and streams contain more sediment and

pollutants and are more likely to be contaminated than ground water.

122



Some water supplies may also contain disinfections by-products, inorganic chemicals,
organic chemicals, and radio nuclides. Specialized methods for controlling formation or

removing them can also be part of water treatment.

Fact Sheet Series on Drinking Water Treatments External.

Natural sediments filter water by using gravity. The heavier materials in the water settle to
the bottom, while the lighter sedimentation floats at higher levels in the fluid. The EPA
report, "Water on Tap: What You Need to Know," states that sedimentation filtering is
frequently used with flocculation in a process called coagulation filtering. The first step,
flocculation, removes larger particles by adding iron salts and alum, or synthetic organic
polymers, which bond together to form floc. Once the floc has attracted the large dirt
elements to bond with the materials, the water is allowed to be stagnant while the process of

sedimentation takes place. The advantages of sedimentation filtering include the low cost.

Sand Filtration

Water filtration using sand offers the option of either slow or pressure processing. Slow
processing moves the water through the sand at approximately 2 L per minute. Pressurized
sand filtration pumps the water at 40 L per minute through the same amount of sand. The
sand offers an inexpensive filter but does little to remove bacteria from the water. The
National Drinking Water Clearinghouse fact sheet, "Tech Brief: Slow Sand Filtration," notes
that sand filters require large fields for processing, "quantities of filter media, and manual
labour for cleaning.” The sand must also be cleaned periodically to keep it pure. The fact

sheet states that this method of filtration is a "simple and reliable process."

Oxidation Aeration

Oxidation injects air into the water to filter impurities. Aeration devices capture the water
from ponds and divert it into nozzles to shoot the water into the air. Large aeration ponds
filter water over time in an expensive process that reduces the amount of odour, as well as
dissolving pollution in the form of gases. The EPA states that an advantage to this process is
that "contaminants that easily turn into gasses, such as gasoline components and radon, are
removed.” The downside to this water treatment technique is the amount of pollutants that
enter the water from the air around the oxidation ponds. The EPA notes that this process is
often combined with other filtering systems to remove contaminants untouched by the